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Date: 10/06/2024

Engineer;

- u t.ﬁ.uh House of Engiiecring
- — g — e

Hﬁgﬂm D
Cataoques 2] Tests [ ] Techna shosts
o [ schedutes [[] ot
2. Submittal details
ltem no Description of items submitted’ quantity Ret {Contract doc Ref &
MNoreworking Pile load test result RN

These are transmitted for -
[ vour mformation [E] Approval

Submitted by. Eng / Ahmed Mohammaed EL-sheikh

3. Enginecer's Representalive comments:

] appeoven

[ mpprowen as noted

[] Revise & resubrma <

Date ;

VI 7/ 26024

ract or consiiube authoration of any changs to Contract Documer
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Total weight
Bar Har No.of | Unit weit| Total Welght T
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Submittal Of Documents

Project No. & Title:

Date: 29/07/2024
Requesl no: S0D-MSE-AHE-0000041_REV.00

Imtersection between Regional Ringroad and HSR @ 5T. 324650

Employer:

Engineer;

--4M T H Arab House of Engineering
e Y

Contractor:

duwa wom Wi g od Sy
e — i —— —"
[ ] catalogues (2] Tests [ Tectwical sheets
[ schedules ] other
2. Submittal details
Contract doc, Ref. &
ltem no Description of tems submitted/ quantity Ref. IR

concrete piles
P21 & P23 & P24 & P26

Compressive Strenght Test Result 28 day For Elements |
Casted From 22/05/2024 To 27/06/2024 & PourCards

These are transmitted for:

il—_f Your information [=] Approval [] meview & comment

Submitted by:

Eng. /| Emad Eldeen Abduliah

Signature:

3. Enginecer’s Representative comments:

47

R
E‘iﬂm - < - ¥ PR, T

[[] Revise & resubmit

———

—

_ \ oae: 99 / F/ QoM

Contract or constitule authorization of any change to Contract Documer




Qs-CP

Concreting
casting
pile ID . Compressive 28
from To period(hours) Cast date Fi—
MSE-A02-CP-21 26/06/2024 21:25 | 27/06/2024 01:57 4:32:00 26/6/2024 24/07/2024
MSE-A02-CP-23 27/06/2024 22:37 | 28/06/2024 01:57 3:20:00 27/6/2024 25/07/2024
MSE-A02-CP-24 10/06/2024 12:16 | 10/06/2024 16:15 3:59:00 10/6/2024 08/07/2024
MSE-A02-CP-26 12/06/2024 02:13 12/06/2024 05:47 3:34:00 12/6/2024 10/07/2024




four

labs.

COMPRESSIVE STRENGTH OF CONCRETE

technology

©

FFTHST PN

& +20 22 514 5582
[ +01021753557

Z info@4tlegypt.com

The Results Test For Compressive Strength Alier 28 days Comply wuum—-rﬂmﬁ'@' strength as per BS EN 206,

THE RESULTS 15

O— CoMPLY

O

1 f 1

[Tested by :

Fher_hed hr: )
Lab manager

| CODE Co008-Modern-Pile-F-37-A | §

NOT COMPLY a

SPECIMENS EN-12390-3
Date 24-7-2024 Class of Concrete C400/450 OPC
PR LT LD T RS L T
- =% > - ¥ -l | sl
Shen Gumcmdgaitia | projet | Qs TR0
i) 2l gy
Location Bani Sweif Consultant { Opi 3 pain /3 ) Aemstigdl gy A5 5
Form No ; Element Pile-21 (H)
T F Compressive
'Nu : i‘n';‘ﬁﬁl[ Diute Testing Date Weight gm u"ﬂmt Lond KN "'::::h {;E:;I} Agel Dovs)
et ] P IKGICM)
1 8430 2498 1550 702.7
2 8460 2507 1624 736.2 701.9
3 8630 2557 1471 666.9
26-6-2024 24-7-2024 28
4 8390 2486 1594 722.6
5 3450 2504 1529 693.1 685.3
6 8380 2483 1412 640.1
Remarks

Approved by Dr Adel Elkordi

" I
# |

A




four & +20 22 514 5582
technology 2 ° G +01021753557
labs. Y ermerrus

T info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 25-7-2024 Class of Concrete C400/450 OPC
G0 Ll 0 kN e a3 35
" “a . agian i o e gt ol 80 5 ) g eall
Client gl Glaall g Slidall Project e e ath o Y A
ARaNaall aiud s
Location Bani Sweif Consultant (N 3 gana /3) At S A8 i
Form No : Element Pile-23 (H)
Cubes : . Compressive
No’ ;. Casting Date Testing Date Weight gm Um:(:::fht Load KN “';T::h (::;Tgf;n Age( Days)
el (KG/CM2)
1 8355 2476 1557 705.8
2 8370 2480 1593 722.2 699.5
3 8395 2487 1479 670.5
27-6-2024 25-7-2024 28
4 8385 2484 1478 670.0
5 3500 2519 1652 748.9 718.1
6 8485 2514 1622 7353
Remarks

The Results Test For Compressive Strength After 28 days Comply With The criterla of strength as per BS EN 206,

THE RESULTS 15 -0 COMPLY I | NOT COMPLY

T o T A

Tested by : Approved by Dr Adel Elkordi

Checked by:

Lak managet

n
o
v,
m
&
o]
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=
=
&
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3
=
| 2
3
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four

labs.

technology

©

+FINNT PLAS

B +20 22 514 5582
W +01021753557

& Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 10-7-2024 Class of Concrete C400/450 OPC
P U 0 ) o a5 3 AT
5 = - e - {ihteat 1)l e ot 61 ) el
Client Apsall Slasall 5 clldall Project Sl a e AR g ) e
Aaidall Gl (33 4
Location Bani Sweif Consultant (SN 3 pana /) Acaigll o A8 14
Form No : Element Pile-26
Cnbcs : : = - : Compressive
—I|  Casting Date Testing Date Weight gm U“’l'(;v:lf'" Load KN “:’:::" (12:5215:2) Age( Days)
No. (KG/ICM2)
1 8370 2480 1543 699.5
2 8250 2444 1536 696.3 | 670.9
i 3 8160 2418 1361 617.0
. 12-6-2024 10-7-2024 28
4 8212 2433 1556 705.4
| 5 8320 | 2465 | 1479 | 670.5 | 674.0
6 8285 2455 1425 646.0
Remarks

e Results Test For Compressive Strengih Afier 28 days Comply With The criteria of strengih s per BS EN 206,

THE RESULTS 18

Approved by Dr Adel Elkordi

B—COMPLY - NOT COMPLY
| T
Z:sts:i by : . 'J-zif_LI
Jistke oy y amar
Hub manager labs.
sites No-1

CODE Co 008-Modern-Pile-F-27-B |

Y



four @ +20 22 516 5582
i&Chnﬂlﬂgy o 4 +*01021753557
k}bs' %1 + FIRST PLIN -

A info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 8-7-2024 Class of Concrete C400/450 OPC

" s - e . B (i ] el il S0 ) et
Client dadall Slaaall il Project ARy (650432) 5 200 i 5,830 (0
dheatinal il Bk

Location Bani Sweif Consultant (o2 S pane /3 ) il iy 48 02
Form No : Element Pile-24 (H)
Loy R . o, Unit Weight | Cdm Average 5
] = ng Dute esting Date eight gm Kg/m3 K;E'm (KGICM2) Age( Days)
| M)
1 8275 2452 1455 659.6
2 8365 2479 1515 686.8 687.7
3 8380 2483 1581 716.7
10-6-2024 8-7-2024 28
4 8390 2486 1286 583.0
5 8205 | 2431 1459 | 661.4 | 644.2
] 8310 2462 1518 688.2
Remarks
the results are tlemporarily accepted in 12duys as guidance but is not taken into consideration Gl resulis of 28 duys
THE RESULTS IS Dﬁ?ﬂ'&l?l.‘i' i | NOT COMPLY
Tested by : Approved by Dr Adel Elkerdi |
[IChecked by:

ILab manager =

| CODE Co 008-Modern-Pile-F-28-B |

=




Submittal Of Documents

Date. 290712024

Requast no; SO0-MSE-AHE-0000043 REV.00
Imtermection batweon Neglonal Ringroad and HER ¢ 8T, 124650

Employer: ) Englnoor: " |contractor: v eﬁ" Sa
‘A_ h-bﬂm-dllqlmmg ] \
Mt Bsten 1| PRI M PRI S T

Project No. & Titls:

Uncumunl ype
Malenal saimpilis | | Cataaguis [ ] Ve, | | Teetwucl shewts
) Manutscueer certilicates || st [ | ot
2. Submitial details
. Contract doc. Ref &
ltem no Description of items submitted’ guaniity Ref. compkances
D ehaall Glans S LA il

2024 /1 06/ 26 (J=4)
2024 /06 /26 (" o)

These are transmitted for:

| oy information [#] Approval [#] Review B commant ] e
2 il
[/ TBoNG
i o

Submitted by: Eng. / Emad Eldeen Abdullah

Signature:

3. Engineecer's Representative comments:

] Approved L o
s ‘o, s L 200 7 L] olens) S
[[] Revize B resubmit
‘-.Q,f W ! Lﬂ' ru&
[ Refcted d—” J‘F;——E’ ___:g.qui :@/EJ *6’:__5
[_] others
ignature (— ey 1 Date ! 29/;‘2/’2«@V1
Approval shall nd el RCHEGIC @ 3

iyt

d unlrn:l or consiliute authorization of any change to Conlract Documer N

@ CamScanner



four @ +20 22 516 5582
technology 3 ° § +01021753557
labs. I%- - FIIST PN

i info@4tlegypt.com

RESULTS OF SIEVE ANALYSIS OF FINE AGGREGATE
ASTM C 136 &

materials finer than no.200 in aggregate by washing ASTM C 11

Date 16-07-24 Client Apaall Gl g SLiLl
Delivery Date 16-07-24 source sgas g
Testing Date 26-06-24 FORM NO 2577

1 F] ]
: 1og =
Material | Sieve Size, Limits ASTM C 33 s "
T'.'I’F' Passing % o A AT ﬁ
‘_I'ﬂ'l'l‘? oA e Jﬂp i (2 :fﬁf_‘l e 5 \
70
95 100 100 100 [obs 1
= &0
e 4.75 99.1 95 0o (8%
3 go I
&) 2.36 97.05 80 100 8 4 t
e \
¢ 118 8375 50 ® |E2
20
< 8 15
% 0. &7 25 &0 o
% 1
i 03 20.55 5 30 o 1
01 1 10 100
0.15 6.4 1] 10 Particie size mm
= Fineness modulus: Limits ASTM C 33: (2.3 t0 3.1)
materials finer than no.200 in aggregate by washing
Test Results
Percentage of material finer than 21
Sieve sizeT5 mm (No.200) 7
ASTM C 33 limits:
Shall not exceed 3 % (case of concrete subject to abrasion)
Shall not axceed 5 % (all other cancrate)
Note:
The Test Results is | Comp,] - 1 Mot Comply ) with Spec. limits
Tested by = Approved by Dr Adel Elkardi |
Checked by:
Lab manager
labs
sites No-1
CODE Ag O01-F-155 —

A




fGUI' @ +20 22 514 5582

technnlngv E ﬁ +01021753557
IUbs. %l S FIMAT Fis
& info@4tlegypt.com
RESLULTS OF SIEVE ANALYSIS OF COARSE AGGREGATE
ASTMC 136 &
materials finer than no.200 in a ate by washing ASTM C 117
Date 16-07-24 Cllent Al Sl g bl
Delivery Date 16-07-24 source 4 rgady rocks
Testing Date 26-06-24 FORM NO 2577
Tes | fmm) i Min. Max. N
E 19 100 100 100 ) A
2 125 78.04 a0 100
.
sl 85 42 61 40 T
L
E 4.75 0.55 o 15
o 236 D.24 0 5 i \

Percentage of material finer than
Sieve size?5 mm (No.200)

0.5

Tha amourd of peroantage of matenal finer than sieve sizeT5 um (No 200)
The Test Results is ([_]—Comply -] Mot Comply }with Spec, limits

Tested by: Approved by Dr Adel Elkordi
Checked by:
Lab manager four
:'h. l|_|r T |1_|i1._.rH Y
CODE AEODZ-E-15T-4 labs.
sites No-1

-



Submittal Of Documents

Date: 30/07/2024

Request no: SOD-MSE-AHE-0000044_REV.0M
Project No. & Title:  Intersection betweon Roglonal Ringroad and HSR @ ST 32+650

Employer: Enginear: Contractor:
A u Arab House of Engineering
e o om Nowy d S
S . —d L
Document type
Matenal samplos | ] Catatogues [#] Tests [ Techrcad sheets
Manufacturer certficates || sehwedutes [} oerer
2. Submittal details
Item no, Description of items submitted! quantity Rel .Cumm doc. Ref &
J-‘Ji.dll_'huh.'h" - h_jl._\lu.‘.wr dEJLiﬂ‘»
[H@-ELMM!-&J_‘,T J"‘"}
Yore el aila il ddalafl, aalal)

These are transmitted for:

] Your infarmation [=] Agproval [2] Review & comment (] other

: LR dep,
Submitted by: Eng. / Emad Eldeen Abdullah Signature: o ;
B = !
3. Engineeer's Representative commeants: ] { } ';
o iy

B Roproves 3/

O e ‘ﬂu)ﬁ"J,/)u“J slozsh ‘Mw‘éff

-

[] Revise & resuoma -d—ﬂ;ﬁu-'ﬁ-u"\m/"’"‘ ¥ el Lr—'?.u
[ Rejected ? (a{n_ éﬁmw;
[] othess #

Signature

NG T e So /7] H24

—dwainl G asyd

At gt e e

e A il et T

- ggu{hm liabdities under the Contract of constitute authorization of any change to Contract Documer




INSPECTION AND TEST PLAN =\ L AR
M S ¢
Contractor Lpaal) el g cliial) Ref. ITP No ITP-Ba-01
Project a0 (5 o (e - gl BNl 0 6) g ) i S AL (T B s gl 50 Date 27-5-2024
Abadiall sid) (35168 aily (650+32) aS a8 (alE) Discipline Concrete Materials
Location Bani Sweif
Work Phase (Description of Inspection/Testing) d
P Record (Test
NO. Codes and Criteria Frequency ( Remarks
Report)
Materials Tests
Every 5000 m* Material
1 Fine Aggregate Grading ASTM C136 Conforms to ASTM C33 requirement delivered to site Source change & max
Monthly Test Report
Every 5000 m* Material
2 Water absorption for fine aggregate ASTM C 128 Conforms to ASTM C 128 (2.0% maximum) | delivered to site Source change & max
Monthly Test Report
] ) Every 5000 m® ]
fi for fi Material
3 Specific gravity for fine BS 812 Conforms to B.S 812 (inimum 2.6) delivered to site Source change & max aterial
2 Aggregate Nonthty Test Report
&
4 Every 5000 m* Matorial
4 3 Unit Weight of Fine Aggregates ASTM C 29 - delivered to site Source change & max Tout R
5 Monthly P
£ Every 5000 m®
iL N . " . . N very N
5 Clay lumps and friable particles / Clay, silt & dust content of Fine ASTM C 142 Conforms to ASTM C33 requirement (5% | o1 orc to aito Seurce ehange & max Material
Aggregates maximum ) ot Test Report
) Every 5000 m* )
6 Organic impurities in fine aggregate ASTM C 40 Conforms to ASTM C 40 (Lighter than delivered to site Source change & max Material
Standard) Vonthty Test Report
Every 5000 m* Material
7 Chemical analysis for fine aggregate BS 812 Conforms to B.S 812 delivered to site Source change & max
Monthly Test Report
Every 5000 m® Material
8 Coarse Aggregate Grading ASTM C136 Conforms to ASTM C33 requirement delivered to site Source change & max Test Roport
. Every 5000 m* )
9 Specific gravity for Coarse BS 812 Conforms to B.S 812 (Minimum 2.6) delivered to site Source change & max Material
Aggregate Monthly Test Report
) Every 5000 m* ]
w: f Material
10 ater absorption for Coarse ASTM C 127 Conforms to ASTM C 127 (2.5% maximum) | delivered to site Source change & max aterial
Aggregate Test Report
Monthly
Every 5000 m* Material
11 @ Unit Weight of Fine Aggregates ASTM C 29 . delivered to site Source change & max
s Monthly Test Report
) )
5 s 5 " . Every 5000 m* N
12 2 Clay lumps and friable particles / Clay, silt & dust content of Fine ASTM C 142 Conforms to ASTM C33 requirement delivered to site Source change & max Material
Aggregates Test Report
9 Monthly
3 Every 5000 m* Material
13 Abrasion by Los Angeles Machine ASTM C 131 Conforms to ECP (35% maximum) delivered to site Source change & max
Vonthty Test Report
Every 5000 m* Material
14 Flakiness Index BS EN 933-1 Conforms to BS EN 933-1 (25% maximum) | delivered to site Source change & max
Monthly Test Report
Every 5000 m* Material
15 Elongation BS 812 Conforms to B.S 812 (25% maximum) delivered to site Source change & max
P Test Report
Every 5000 m* Material
16 Chemical analysis for coarse aggregate BS 812 Conforms to B.S 812 delivered to site Source change & max
Monthly Test Report
Every 5000 m* Material
17 Compressive strength of Hydraulic cement EN196-1 / ASTM C109 Conforms to ASTM C150 requirement delivered to site Source change & max
Monti Test Report
" Every 2000 Ton Vaterial
18 ] Time of setting ASTM C 191 Conforms to ASTM C150 requirement delivered to site Source change & max
2 Monthly Test Report
2 }
5 Every 2000 Ton Material
19 H Fineness of Cement ASTM C-204 Conforms to ASTM C150 requirement delivered to site Source change & max
'g Monthly Test Report
2 Every 2000 Ton Material
20 £ Soundness of Cement ASTM C-114 Conforms to ASTM C150 requirement delivered to site Source change & max
3 Vonthty Test Report
Every 200 Ton Material
21 Silica Fume (SF) ASTM C 1240 Conforms to ASTM C1240 delivered to site Source change & max
o Test Report
Every 200 Ton )
22 |ADMIXTURE Testing of ADMIXTURES (PH, Density & Solid C.) ASTM C-494 Conforms to ASTM C494 requirement delivered to site Source change & max Material
s o Test Report
! ASTM C 1602 Material
23 Water Testing of Water (C1,S03, PH & T.D.S.) & ECP 203 Conforms to ASTM D 512 & ASTM D 516 Monthly Test Report




four @ +2022 514 5582
technology ° 4 +01021753557
labs. %

=+ hFIRST AN
T info@dilegypt.com

RESULTS OF SIEVE ANALYSIS OF FINE AGGREGATE

ASTMC 136 &
materials finer than no.200 in aggregate by washing ASTM C 117
Date 13-07-24 Client paadl Shanall 5 Sliiah
Delivery Date 01-07-24 source s 4
Testing Date 08-07-24 FORM NO 2482
1 100
o . =1
Material | Steve Size Limits ASTM C 33 = K
ypo | [ Passing % p— .t:I-* Bs E
e | e | e | !
10
8.5 100 100 100 8 X
@ n o
o 475 97 g5 100 5
L 845
o 236 a4 80 100 |Sa -
o 1
9 118 86.6 50 85 Is¥
20
< 06 614 25 60 15
2 :
£ Y]
i 0.3 157 5 an o i ;
a1 1 1a 100
015 6.5 0 10 Particle size mm
«Fineness modulus: 2.593  Limits ASTM C 33: (2.3 to 3.1)
I r ina
Tost Rosults
Parcentage of material finer than 23
Sieve sizeT5 mm (No.200) "
Shall not exceed 3 % (case of concrete subject to abrasion)
Shall not exceed 5 % (all other concrete)
Mote:
The Test Results is | Compe! - [ NotComply ) with Spec. limits
Tested by : I Bpproved by Or Adel Elkordi I
Checked by
Lab manager
CODE Ag D01-F-153

£




& +2022 514 5582
{ +01021753557

four
technology % 0

labs. srmerray
& Iinfo@4tlegypt.com

OF SIEVE ANALYSIS OF COARSE AGGREGATE

ASTMC 136 &
materials finer than no.200 in aggre wash 17
Date 13-07-24 Client gl il g Sl

Delivery Date 01-07-24 source il

Testing Date 10-07-24 FORM MO 2482
3  Slave Size Limits

(mm} Min. Max. y

b 18 100 100 100 . b
g 12.5 BB 6 g0 100 \
§ = 95 BE.6 40 70 ¥ \
E 475 18 (1 15 X
8 236 07 0 5 | =

Parcentage of material finer than

Siove size75 mm (No.200) DA

The amount of percantage of matenal finer than sieve s2a’5 um (No 200)
The Test Resulis is ( ply -] Not Comply ) with Spec. limits

Tested by : Approved by DOr Adel Ebkord

Checked by:

Lab manager

CODE ag 002-F-155-A

-




four @ +20 22 516 5582
technology § +01021753557

IUbs- ﬁ':, FFTNST PLLS o
& Info@4tlegypt.com

RESULTS OF SIEVE ANALYSIS OF COARSE AGGREGATE

ASTMC 136 &

Date 13-07-24 Client Ll cimall g Sl
Delivery Date 01-07-24 source e
Testing Date 10-07-24 FORM NO 2482

Trype | mm | PR i [ e
1% 3 L
= 25 100 100 100 \ \
&
lé.r 19 B4 54 a0 100 |
1oL j .
0 N 12,56 461 20 85 ¥ 1 |
= -
g 9.5 o7 0 10
b 4,75 026 o 5 '

Percentage of material finar than

Sieve size75 mm (No. 200} S

ASTM C 33 limits:
The amouni of percentage of matenal finer than sieve size75 pm (No.200) E’//

The Test Results is | Camply [] MotComply )with Spec. limits

Tested by :
Checked by:

Approved by Dr Adel Elkordi

Lab manager

CODE Ag D025 -155-8

=




four @ +20 22 514 5582
technology o G +01021753557
labs. %

£ FINAT PLIX ca
& info@d4tlegypt.com

RESULTS OF SPECIFIC GRAVITY AND
ABSORPTION OF FINE AGGREGATE

ASTM C128
Drate 13-07-24 Client Alpaad Slmall § Skl
Delivery date ih1-17-24 source s il
Testing date 08-07-24 FORM NO 2482

Bulk Specific Gravity Dry 2.50
i Bulk Specific Gravity (SS0) 253 = -
: Apparent Specific Gravity 2. 250 275
=
{TH
Absarption % 1.20 = 200

bate:
#The Sample was delivered to the Lab by the Client.
»The Above Data is according 1, «

*The Results above apply only to the sample delivered to the lab. :
sAccording to ASTM C-128 & ASTM C-33 there no limits for Specific garvity
= 0D Owen Dry
# 550 Saturated Surface Dry
1
Tested by : A . I Ap by l Dr Adal Ellcordi
Checked by: | €50 nnology
{_| >
At = sites No-1

CODE AgDO3-F-151

=13




four @ +20 22 516 5582
technology g e G +01021753557
lubs‘ %- +FIRNT PLLS

@ Info@4tlegypt.com

RESULTS OF SPECIFIC GRAVITY AND ABSORPTION
OF COARSE AGGREGATE

ASTM C127
Darte 13-07-24 Client gl Sl g Silial
Delivery date 01-07-24 source ke
Testing date 08-07-24 FORM NO 2482
il ,; >y _ﬁgmﬁi_m'ﬁ'- © Aggregates LIMIT ECP 203-2017
Material Type|  Test Size#2 Size # 1
T £ ] ESEORE (R,
Bulk Specific
E Gravity Dry 2.58 249
§ Bulk Specific . .
5 Gravity (SSD) 261 252
]
Apparent 7
0 Specific Gravity 263 2,58 260 270
=]
Absorption % 1.88 1.78 - 250

Maote:
sThe Sample was delivered to the Lab by the Client.
sThe Above Data is according to the infermation received from the Client.
sThe Results above apply only to the sample delivered to the lab.

Tested by ek (r-"'_" i - [ W by ]tlr Adel Elkordi

Chacked by [ V0 x::-;- ;;L.-’/. @ |
Lab manager v ur z
= technology
CODE Ag 004-F-153 'l l labs. .
| sites No-1

=+




four @ +20 22 516 5582
technology o § +01021753557
Iubs' % S FIRST LN

% info@4tlegypt.com

UNIT WEIGHT AND VOIDS IN FINE AGGREGATE

ASTM C 29
Date 13-07-24 Client ptad Sl |y Sk
Delivery date 01-07-24 source sgms il
Testing date 08-07-24 FORM NO 2482

= Unit Weight (Kg/m®)
< Rodding 1.730
R
[
(L]
2 ;
ay Unit Weight (Kgim™)
g e 1.870
e
Mot
#The Sample was delivered to the Lab by the Client.
sThe Abowve Dats is according to the infarmation received from the CHent,
*The Results above apply anly to the sample defivered 1o the lab.
Tested by : Approved by br Adel Elkor
Ir
e tedhnelogy
lals.
Lab manages "
— = sites No-1

CODE Ag 005-F-156




four T +20 22 514 5582
technology 3 0 § +01021753557
labs. %

= FINNT MLIS e
&L infoE@4tlegypt.com

UNIT WEIGHT AND VOIDS IN Coarse AGGREGATE

ASTM C 29
Date 13-07-24 Client sl sy AU
Delivery date 01-07-24 source adloe
Testing date 08-07-24 FORM NO 2482
wawes | Tew{AOSTEG| Aogmense

-

= Unit Weight

T 1.540 1.700

e (Kgim®) Rodding

]

L=

(7]

9 Unit Weight

E: (Kgim®) Loose 1.400 1.560

L]

Mola:

sAccording to ASTM C-19 B ASTM C-33 there no limits for unit welght .
*The Sample was daliversd to the Lab by tha Client.

«The Above Data s according to the information recelved from the Client,
«The Results above apply only 1o the sample defivered to the lab,

e ——
Tested by: o~ -—-—'—"'"_'_'_'_._'_—| e—— | l Or Adel Elcardi
[ l\s ur
Chwcked by :iJ ;U/ 7 ftcéﬂhﬁﬂ-lﬂg‘f \
Lab manager .-""4/ Jl"‘ labs. s
sites N©

CODE Ag0OG-F156 | — ————




four B +20 22 516 5582
technology o [ +01021753557
labs. i

% P @ info@4tlegypt.com

RESISTANCE TO DEGRADATION
OF SMALL SIZE _AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE_

ASTM C 131
Date 13-07-24 Client s ) § AL
Delivery date 01-07-24 source ailoc
Testing date 08-07-24 FORM NO 2482
ﬁggrﬂgliu Aggregates |LIMIT ECP -
NIV Eosa size#1 % | size#2% 203
Amount of
fad E loss by
e 9 abrasion and
4 0,
§ E impact (%) 16.8 17.2 30%
g Coarse
Aggregate

ASTM C 33 limits
The amount of loss by abrasion and impact for moderate weathening reglons class 4 M
*Gradings of Test Samples ( Grade B )
Mote:
#*The Sample was deliverad to the Lab by the Client.
*The Above Data Is according to the information received from the Clent.
*The Results above apply only to the sample defiverad to the lab.

Tested by : - ! approved by Dr Adel Elkordi _]
¢ A% 5
Checked by: m@/ﬂt’ i
| tgchnplo '
Lab manager "’? |§1§5_ 3y l
=T sites N
CooE PrL i e E——

I



technology
labs.

& +20 22 514 5582
g o 4 +01021753557

+FIRST MUAS
% info@4tlegypt.com

Aggregate Crushing VALUE

BS 812 - PART 110

Date 13-07-24 Client e mall y it
Defivery date 01-07-24 source ailie
Testing date 08-07-24 FORM NO 2482
oo Afr-p‘_'m:m ;ﬂ regates size | MAX LIMIT ECP
| Agg g
| Material Type Test r__!?‘* el i __;!tﬁﬁ_ 2l 15 207
B
% ACY VALUE
g o) 16.23 16.7 30%
2
o
8
Note:
BS 812 - PART 110 limits
#The Sample was delivered to the Lab by the Client,
=The Above Data is according to the information received from the Client,
*The Results above apply only to the sample delivered to the lab.
Tested by : Approved by Dr- Adel Econd

‘,-'""\-\._r.“‘

Chicked by:

D Ivaia

Lab manager |

|/‘ﬂ:tL.|r'I

tErhﬁﬁlﬁs?

CODE

s

sites No-1

=




four & +20 22 516 5582
technology 3 ° G 401021753557
labs. %

FINST PLIS

& info@4tlegypt.com

CLAY LUMPS AND FRIABLE PARTICLES IN FINE
AGGREGATE
ASTM C 142

Date 13-07-24 Client At bl p Shelalt
Delivery date 01-07-24 source sams sl
Tasting date 0B-07-24 FORM NO 2482

Material Type Test Results | limit MAX
Percentage of clay
FINE AGGREGATE | |UMPS and friable 1.40 3.0%
Particles % T .

Note:
ASTM C 323 limits:
« The amount of clay lumps & friable particlas Shall not excead 3 %
*The Sample was delivered to the Lab by the Chent,
=The Above Data Is according to the information received from the Client.

«The Results above apply only to the sample delivered to the lab,

Tested by : '“"’"':'“ Or Atel Ellcardt
Chacked by: B
Lab manager

=l | sites No-1

=




four
technology
labs.

v

FFTRST PLIN

& +20 22 516 5582
{j +01021753557

& info@4tlegypt.com

CLAY LUMPS AND FRIABLE PARTICLES IN COARSE AGGREGATE

ASTM C 142
Date 13-07-24 Client Liaadl Shanall g A
Dellvery date I 01-07-24 source allze
Testing date 08-07-24 FORM NO : 2482
i = ¥
e A T LIMIT
Mueritype | Test | ASoregstes size | Aggregates | pipygs
#2 % size #1 %
= = = 2017)
&
] Percentage of
& clay lumps and
8 friable 0.30 0.78 3%
i Particles %
4
=
S
Mote:
ASTM C 33 limits:
= The amount of clay lumps & friable particles for moderate weathering regions class 4 M
Shall not exceed 5%
*The Sample was delivered to the Lab by the Client.
*The Above Data is according to the information recelved from the Client.
*The Results above apply only to the sample delivered to the lab.
Tested by : Approved by Dr Adel ERordl
Checked by: - E
|
Lab mansger i
CODE

=+ 3



four

labs.

technology

ELONGATION AND FLAKINESS

v

+FTRST PR

& info@4tlegypt.com

@ +20 22 516 5582
g +01021753557

OF AGGREGATE
BS 812 Part 105
Date 13-07-24 Client al Sl y SSEN
Delivery date 01-07-24 source de
Testing date 08-07-24 FORM NO 2482
Aggreates Agareqates
: .' SIS Tl P - size#2 b sizedd umrgg;zm-
F o L Y
45
E | Foicess 18.63 17.9 25%
(]
SR
<
Mote:
*The Sample was delivered to the Lab by the Client.
*The Above Data is according to the information received from the Client.
*The Results above apply only to the sample delivered to the lab.
= BS 812 Part 105 limits
Shall not exceed 25%( Limits for concrete Aggregate)
] Approved by Dr Adel Elkardi

four
technalogy
labs.

CODE A 013-

=




four ® +20 22 516 5562
technology 2 ° [ +01021753557
%

labs. b rmrrus
& info@4tlegypt.com

ELONGATION AND FLAKINESS
OF AGGREGATE
BS 812 Part 105

Date 13-07-24 Client salh Sl i
Delivery date 01-07-24 source adlas
Testing date 08-07-24 FORM NO 2482

i " Loalia@2 [ . stzedd LIMIT [ECP
u-Lum- Tiae B [ patga b 1) bl
J " %
|
2
s Elongation Index % 21 19.8 30%
Moote:.

sTha Sample was dellvened to the Lab by the Client.
+The Above Data |s according to the information received from the Client.
«The Results above apply only to the sample delivered to the lab,

= BSB12 Part 105 limits
Shall not exceed 25%( Limits for concrate Aggregata)

Tested by - ll,--u - = | Approved by Dr Adel Elkord|
Checked by: [N w ff"
% ' l
Lab manager four |_
ogy
labs. |
sitee 1 J

CODE Ag D143-F-145

-



four @ +20 22 516 5582
technology 2 0 G +01021753557
iubs‘ ﬁ} o FIRNT PLLS

& Info@4tlegypt.com

ORGANIC IMPURITIES IN FINE AGGREGATE

ASTM C 40
Date 13-07-24 Client UNIMIX (sl dlasxa )
Delivery date 12-09-23 source ogxe gl
Testing date 08-07-24 FORM NO 2482

—

=

<
w O organic Not Darker Than Light
z : e Nil
T 5 impurities Yellow

G}

<

Mote:
sThe Sample was delivered to the Lab by the Client.
»The Above Data is according to the information received from the Client.
*The Results above apply only to the sample delivered to the lab.
ASTM C 33 limits:
# Color should be lighter than the standard

The Test Results is ( [GB&HEI‘; - [] Mot Comply) with Spec. Limits
Tested by : — = - Approved by Dr Adel Elkordi
gl B 4 il
i, T {

Checked by: f’ 3

Lab o o s ech Inr--.
|_manager “ 1M lahe :

CODE Ag019-F-145 | A
e | 5105 No-1




four

labs.

RES

technology

ULTS OF Testin e

B +20 22 516 5582
{j +01021753557

{/

{FIFTNST

& info@4tlegypt.com

ine or C
{ Chlorides & Sulphate)
BS-812 Part117 & Part118
Date 10-07-24 Client PN RPN PPCT R
Delivery date 01-07-24 source sgme gl
- 916 | gl JUp S A G S s ol B kS
Testing date 08-07-24 PROJECT (E50+32) 5 das anlB 9000 ol e (s gl nbl)
A il Lol Bty oy

Sand

Chloride Content

0.05% 0.06%

Sulfate Content

0.2800 0.40%

Mote:

=The Sample was delivered to the Lab by the Client.

#«The Abovae Data is according to the information received from the Client.
*The Results above apply only to the sample delivered to the lab.
*The sample is acoeptable, but the sources should be monitored to confirm the quality and prevent any quality issues

=

Tested by:

Checked by:

Lab manager

Approved by Dr Adel Elkordi

gy

Isites No-1

CODE Ch D06-F-2

form no :2482

CODE ChDO?-F-245

—



four B +20 22 516 5582
technology ° G +01021753557
labs. %

| FIRAT PLIS -
@ Info@4tlegypt.com

RESULTS OF Testing of Aggregate (Fine or Coarse)

( Chlorides & Sulphate)
BS-812 Part117 & Part118
Date 13-07-24 Immt Ayl ildaaldl 8 lida)
Delivery date 01-07-24 source adiie
gl 2 i El ol
Testing date 08-07-24 imlscr lenll eiip plliy (B50+32] 8 dae B AN Bl o 3l
Adohiiall

-~
ﬁ Chloride Content 0.0340 0.04%
a Sulfate Content 0.35 0.40%
<
';',_: Chicride Content 0.0280 0.04%
w
g
g Sulfate Content 0.34 0.40%
<

Note:
*The Sample was delivered to the Lab by the Client.
*The Above Data is according to the information received from the Client.
*The Results above apply only to the sample delivered to the lab.

Tested by : Approved by Dr Adel Etkordi
Checked by:
Lab manager form no:2482

CODE Ch D0&-F-39% CODE ChDO7-F-146

sites No-1




four T +20 22 514 5582
technology 3 ° b +01021753557
labs. %

FFINST
i info@4tlegypt.com

Testing of Cement (Cement Content determination

ASTM C-114
Date 13-07-24 Source Bani Sweif
Tasting date 08-07-24 Client lpeall Slanall il
Delivery date 01-07-24 source byl OPC

Insoluble Residue 2.5% 5.0%
e
=
@
E Sulfur Trioxide 2.40% 3.5%
(&)

Loss On Ignition 3.2% 5.0%

Note:
*The Sample was delivered to the Lab by the Client.
#The Above Data is according to the information received from the Client.
*The Results above apply only to the sample delivered to the lab.
The Test Resultsis | ]E’FER’E;\' - [_bt Comply) with Spec. Limits

Tested by : Approved by Dr Adel Elkordi
Checked by:
logy
Lab manager : form no:2482
sites No-1

CODE Ch 010-F -150

=




four
technology
labs.

& +20 22 516 5582
3 ° fj +01021753557

& info@4tlegypt.com

RESULTS OF Testing of ADMIXTURES (PH, Density& Solid C.

ASTM C-494
Date 13-07-24 FORM NO 2482
Delivery daie 01-07-24 Client dadi e ldial)
Testing date 08-07-24 ADD TYPE FM240 s\
w
1] PH Value 6.1
o
=
= Density 1.180
=
z, Solid Content 39.5%
Note:

*The Sample was delivered to the Lab by the Client.
*The Above Data is according to the information received from the Client.
*The Results above apply only to the sample delivered to the lab.

The Test Results is ( [Z=€omply -[__Not Comply) with Spec. Limits

Tested by :

Checked by:

Lab manager

B

hnclogy

Approved by Dr Adel Elkordi

sites No-1

CODE Ch 005-F-172

S



four

technology
labs.

B +20 22 515 5582

g 0 01021753557

+FIRST PLIS

& Info@4tlegypt.com

RESULTS OF Testing of of water (C1,.SO3, PH & T.D.S.)

AASHTO T-26 & ASTM C-94
Drate 13-07-24 SIMRCE Partahle Water
Delivery date 01-07-24 CLIENT apall Llslndy
Testing dute 08-07-24 FORM MO 482

PH Value
Total Dissolved Salts (T.D.S) 600 ppm
Chlcride Content 120 ppm
Sulfate Content 15 ppm

MNote:

*The Sample was delivered to the Lab by the Client.
*The Above Data is according to the information received from the Client.

*The Results above apply only to the sample delivered to the lab.

omply - It Comply) with Spec. Limits

The Test Results is  (

Tested by :

Checked by:

Lab manager

Approved by Dr Adel Elkordi

four
techne!~=

CODE Ch O03-F-152

sites No-1

=



four @ +20 22 516 5582
technology ° G +01021753557
labs. %l' +FIRST PLLK

& info@4tlegypt.com

I hysical Analysis of Cement
Limits as per
BS EN196 Part-1
Date 13-07-24 SOURCE g 0
Client bl cdplial Type oPC
FORM NO 2482 Dalivery Date 01-07-24

2 1 10.8 102 107 10
28
Note:
Compressive Strength BS EN196 Part-1

CODE Ce 001-F-156
] Time By Vicate A

Initial Setting Time 140 45 minute  (Min.)
Final Setting Time 382 375 minute (Max.)

Air Permeability Test 3170 2600 CmiKg (Min.)

CODE e 003-F-145

2.0 Mot More Than 10 mm.
CODE Ce004-F-126
Haote:
*The Test Resultsis { Clomply - D Mot Comply) with Spec, Limits
*The Sample was dellverefl to the Lab by the Client.
*The Above Data is accordin i i the Client.
*The Hﬂiulq v anly to the sample delivered to thdlab.
|Tested by: | W | Approved by | Dr Adel Elkord| |
Checked by:
Lab manager N 5
— tes NO

G b




~ Ha-Be
CERTIFICATE OF ANALYSIS COA

HA-BE-QC-FO0103

CERTIFICATE OF ANALYSIS

DELIVERY NOTE No. : EGY/2024/1802 DATE: 04.06.2024
CHARGE No. : EGY/2024/1108
COSTUMER : Modern Structures
PLANT : BANI SWEIF
QUANTITY : 5000 liters
PRODUCT : PANTARHIT® FM240
ITEM No. : DBO8/E
DESCRIPTION : Super Plasticizer admixture
ACTIVE SUBSTANCES : Naphthalene sulphonate with additives
STANDARD COMPLIANCE : BS EN 934.2
DATE OF TESTING : 15.05.2024
RESULTS:
DESCRIPTION SPECIFICATION RESULTS |
Steadiness Homogenous homogenous
State Liquid liquid
Color Dark brown Dark brown ',
Density 1,22 + 0,03 1.22 \
pH - value 70+ 1.0 7.4 i
I -_.-:... '“_ = 1
I {:1, e Yo v - |I
Quality Contrcl & |
o g 1200y
Mahmoud Eid
(QC In charge) (Production Manager) (Technical Department)

FORM NO - HA-BE-OC-FO0)
IGELE NO - 1
ISSUE DATE - 1:5:2000 e
APPROVED DASOC



Submittal Of Documents

Date: 12/08/2024

Request no: SOD-MSE-AHE-0000048_REV.00
Project No. & Title:  Intersection between Regional Ringroad and HER @ ST. 32+650

Employer: Engineer: Contractor: """"::E‘_dr M
&_‘ - ; Arab House of Engineering !_!1 \'
e H ' i ’4 A~

Aawa im Moy pa S ! %
A B il ettt ‘.—-1-!'1 -

1. Document type

H Matenial samples ] catalogues (2] Tests L] Techrical sheets
Manufacturer cortficates ] schedules (] other
bmittal details
<y ! : i Contract doc. Rel &
Item no. Description of items submitted/ quantity Ref. It

P hald Sl Sy & jelll il
‘.ﬁThmM‘ﬂjj&Eﬁ;\h
Vo¥it el Aile all Adalally 4 alall

These are fransmitted for:

[ Your infeemation Approval

ﬂ-:mm by: Eng. / Emad Eldeen Abdullah

3. Engineeer's Representative comments:

EAhomroved

Dﬁppmvad a5 noted

[[] Revise & resubmit

[ Rejected e -
________-_-__-_‘_'—“"--.

Date : 1?__'/3;3;2__”

& Contract or constitute authorization of any change to Contract Documer




four
technology
labs. B

Resu sical Analysis of Cement
Limi s per

BS EN196 Part-1

& +20 22 514 5582
i +01021753557

Date 13-07-24 SOURCE g o
Client alpandl cilpliid Type OPC
FORM NO 2482 Delivary Date 01-07-24

2 1 108 10:2 10.7 10
28 524 527 53.1 527 525
Note:

Compressive Strengith BS EN196 Part-1
'CODE Ce01-F-12-8-24-5
Setting Time By Vicat 3

Initial Setting Time 140 45 minute  (Min.)

Final Setting Time 382 375 minute  (Max.)
CODE Ca02-f-12-8-74-5

Air Permeability Test

CODE CeD3-F-12-8-24-5
Soundness of Cement

2.0 Mot Mare Than 10 mm.

CODE CeD4-F-12-B-24-5

Note: :

*The Test Results is L,/‘ﬁ;;ply - | Mat Camply) with Spec. Limits
*The Sample was delivered to the Lab by the Client.

*The Above Data is according to the information received fram the Client.

=The Results above apply only to the sample delivered to the lab.

Tested by : | Approved by | Dr Adel Elkordi

Checked by
Lab manager

!

Tour

technolo
labs. gy

sites No-1

i info@4tlegypt.com

3



Submittal Of Documents

Project No. & Title:

Date: 12/08/2024

Request no; SOD-MSE-AHE-00000439_REV.00

Intersection between Regional Ringroad and HSR @ ST, 324650

|

Employer: 3
Y 0w

‘ﬂ"--#“

Engineer:

i ' Arab House of Engineering
_ Ay im e s jaSpa

Conlractor:

1. Document type

Compressive Strenght Test Result 7 day For Elements
Casted 01/08/2024 & PourCards

concrete piles

] Material samples L'L Catalogues ] Tests [ Techmnical shests
1] Manufacturer centificates ] schidules ] Gther
‘Submittal details
: ; Contract doc. Ref. &
item no. Description of items submitted’ quantity Ref Gtoarecs

P25
These are transmitted for
[ Your mformation Approval Review fu comment
_ '-’“-bmitted by: Eng. | Emad Eldeen Abdullah Signature:

3. Engineeer's Representative comments:

B Faproved

] Approved as noted

[] kepected

[[] oters

(] Revise & resubmit Mﬁ%‘ﬂ f E’P’lé‘ rl"“ '! “’MJZJL;;ULL

s
/

Signature:

ppprowal shall

Date ;

\2Z /3 /2024



Qs-CP

Concreting
casting
pile ID C ive 7
from To period(hours) Cast date OMmPpressive
days
MSE-A02-CP-25 01/08/2024 16:24 01/08/2024 21:05 4:41:00 1/8/2024 8/8/2024




four & +20 22 514 5582
technology 2 o @ +01021753557
labs. %

+FIRST LIS -
& Infe@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 8-8-2024 Class of Concrete C400/450 OPC

Al 2 I s i i 1

Client ) Glaadl 5 aliiadl Project ﬂf’;;&‘;ﬂ mﬁl jj. ﬂ

Ahaaiall Ll (33 55

Location Bani Sweif Consultant (Y gana /2) dtigll o A8 5

Element Pile-25 (H)

e Compressive
5"'"-":_ Cas’ﬁpng Date Testing Date : Weigﬁt gm Uni]z:’;isght Load KN Sh::;it . (2;25;1) Age( Days)
(KG/CM2)
1 8499 2518 1336 605.7
2 8174 2422 1251 567.1 614.0
3 8285 2455 1476 669.1
1-8-2024 8-8-2024 7
4 8382 2484 1487 674.1
5 8115 2404 1398 633.8 | 661.3
6 8410 2492 1491 675.9
Remarks
the results are femporarily accepted in Tdays as goidance bat is noi taken into consideration il resolts of 28 days
THE RESULTS IS 0 COMPLY = ROT COMPLY
Tested by : I Approved by Dr Adel Eltkordi ]
Checked by:

I 09y CODE: CDO8-F-12-8-24.8

—1 = -
=] site: -
| CODE Co 008-Modern-Pile-F-39— | summueny S No-1

) 3



Submittal Of Documents

Date: 14/08/2024
Request no: SOD-MSE-AHE-0000050_REV.00

Project No. & Title:  Intersection between Regional Ringroad and HSR @ ST. 32+650

[Employer: . Engineer: Contractor:
A au- Arab House of Engineering
i N .'

'“‘”“H

1. Document type

; Techmical sheets
| ] Material samplos [ catstogues [#] Tests [ ec
|| Manutacturer certificates [ Sehedules [] other
2. Submittal details
¥ Contract doc. Ref. &
Item no Description of items submitted quantity Ref coimpliances

Compressive Strenght Test Result 7 day For Elements
Casted From 04/08/2024 To 08/08/2024 & PourCards
Bentinite piles
P42-P40-P38-P36-P41

[] vour infarmation

These are transmitted for:

Approval Review B comment

Submitted by

Eng. / Ahmed Mohammed EL- sheikh Signature:

3. Engineeer’'s Representative CI_:.ILI'IH‘IEHI!:

B Appraved
[[] Approved as noted

[] reviss & resubma

Fib T e g i . : ’,-_-—'“*:.._,_____, “
f,:""'t":Zl‘""",‘*’-”:-"b“"; bl PL N Ae ) S BS st o
P2 op Ule

e — ——
] rejected \
[ others m;;ﬂl_tgyﬁiww
Signature: ’E:: ;': i‘:;ﬁ : Date: yy , R ! 26 '2.'-]
Approval shall not m%&jﬁgﬁﬁﬁa}' Dteesi it Mo or constitule suthorization of any change to Contract Documer




Qs-BP

Concreting
pileID | Axis casting
from To period(hours) | cast date SELTPLEERAIT
7 days
B P-36 A01 6/8/2024 12:34 PM 6/8/2024 1:40 PM 1:06:00 06/08/2024 13/08/2024
B P-38 A01 5/8/2024 4:06 PM 5/8/2024 8:53 PM 4:47:00 05/08/2024 12/08/2024
B P-40 A01 5/8/2024 12:15 PM 5/8/2024 2:05 PM 1:50:00 05/08/2024 12/08/2024
B P-41 A01 6/8/2024 5:22 PM 6/8/2024 6:21 PM 0:59:00 06/08/2024 13/08/2024
B P-42 A01 4/8/2024 4:32 PM 4/8/2024 6:21 PM 1:49:00 04/08/2024 11/08/2024




four

labs.

technology

{V

B +20 22 514 5582
i +01021753557

4 FIRST PLIR

% info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 11-08-24 Class of Concrete | €15 Kg/Cm® /200 Kg OPC
bt L SR B s wdilic R AT
" =3 x: T - fo (e gl g el palSl ) gt
Client Adgdall Sildeall g SLELL Project i (650+32) pS 2a5 s g A1 )
AgMial) diudl (35158
Location Bani Sweif Consultant (Y agana /3) duusigh o &8 d
Form No : 2771-1 Element Pile-P42
Cubes , Galiwat Compressive
v Casting Date Testing Date Weight gm m]t( g’:?‘g t Load KN stl;zn:et . (Q;rgf;z] Age( Days)
u (KG/CM2)
1 698 2035 38.9 81.0
2 04-08-24 11-8-2024 700 2041 42.6 88.7 79.9 7
|3 722 | 2105 | 336 | 69.9
Rem:rks
the resulis are temporarily accepted in 7 duys as guidance but is not taken into consideration till resulis of 28 days
THE RESULTS IS =F COMPLY = NOT COMPLY
Tested by: - | Approved by Dr Adel Elkord 1
lIChecked by: 'qu; E - :
Lab manager labs, CODE: CO08-F-13-8-24-43
A J ____sites No-1
CODE Co 008-Modern-Pile-F-30" |

= 3



four

labs.

technology

{v

& +20 22 514 5582
g *01021753557

HFIRAT LS

& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 12-08-24 Class of Concrete | C15 Kg/Cm’® /200 Kg OPC
D D 280 TS Jone alh 3k 3AT
= - ; S i ot b -l gl Bl 38 5 ) el
Client Adidall Slaaall g Slaiall Project AR (§50+32) oS A pug 594 g0
ARuaMiall sl (33 sa
i Location Bani Sweif Consultant (0N 3pana /3 ) dwigl) i A8 )
Form No : 2771-2 Element Pile-P40
Cubes o Compressive
Casting Date Testing Date Weight gm Un;z;;?ht Load KN St:e:lf:h (23?5{2) Age( Days)
No. (KG/CM2)
1 2015 28.9 60.2
| 2 05-08-24 12-8-2024 2044 26.9 56.0 58.6 7
| 3 1991 28.7 59.7
Remarks
the results are temporarily accepled in 7 days as goidance but is not taken into consideration Gill results of 28 days
THE RESULTS IS B COMPLY = NOT COMPLY
Tested by { Approved by Dr Adel Elkordl |
Checked byl ; A
Lab mana echno CODE: CO08-F-13-8-24-44
labs

CODE Co [lﬂﬂ'ﬂud

8



four

labs.

technology

{v

W +20 22 516 5582
[ +01021753557

FFIRAT AN

& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 12-08-24 Class of Conerete | C15 Kg/Cm’ /200 Kg OPC
P e
. =3 G PR . s o) gl eyl a5 sl
Client Agaad]l Sliaadl 5 SLiaadl PI‘I‘J]Eﬂ E {65:+11;; o ﬁé‘,’fﬁigﬁ
sl L e
Location Bani Sweifl Consultant [ el 2 g Ju ) dsighl i A8 0
Form No : 2771-3 Element Pile-P38
c'h W e Testine D w Unit Weight C:::ﬂr::ht Average
o asting Date ng Date eight gm Kg/m3 Lond KM T (KGICM2) Age| Duys)
: (RGACM2)
1 696 2029 26.5 55.2
2 05-08-24 12-8-2024 690 2012 25.6 53.3 54.7 7
3 726 2117 26.7 55.6
Remarks

the resulis are temporarily aceepted in 7 days as guidance but is not taken into consideration till results of 28 days

THE RESULTS 15

Bl COMPLY O

NOT COMIPLY

[Tested by :

Approved by Dr Adel Elkordi

[[Checked by:

ﬂl.ab manager

| CODE Co 008-Moddn-Pil

€ODE: CO08-F-13-8-24-45

A



four
technology
labs.

g

(v

& +2022 514 5582
[ +01021753557

FITRET M8

& info@4tlegyptl.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 13-08-24 Class of Conerete | €15 Kg/Cm® /200 Kg OPC
bl il SN B fas wlaliS G A
. =k - wy Be - ﬂ-“n.l!‘ﬂ_lilﬂl:l_’-ll- iyl ) e el
Client Apdall Gildnall g Sliial) Project Ay (65432) 1S 2 gl g S48 a3
ARl A
Location Bani Sweif Consultant ( CotY g [ ) Al o A8
Form No ; 2771-4 Element Pile-P36
m : . Compressive
= Casting Date Testing Date Weight gm hir:::::“ Load KN [ *Te08th {:Ercﬁz;- Age( Days)
: (KGICM2)
1 681 1985 19.1 39.8
2 06-08-24 13-8-2024 687 2003 26 54.1 50.7 T
3 688 2006 27.9 58.1
Remarks

the results are temporarily accepted in 7 days as guidance but is not taken inte consideration till resulis of 28 days

NOT COMPLY

Approved by Dr Adel Elkordi

THE RESULTS 1S 0 COMPLY (-
Tested by - i
[Checked
Lab manager
labs.

CODE Co 008-Modedn-Pil

sites No-1

CODE: CO08-F-13-8-24-46

= 9




four

labs.

technology

{V

& +2022 514 5582
i #01021753557

= FIRAT FLIN

7 infe@dtlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 13-08-24 Class of Concrete | €15 Kg/Cm® /200 Kg OPC
T R R
. ix - -4 ks . fot b e gl il 8 ) et
Client Adgaadl Clasall g Cllial) Project Ay (650432) 15 o i g 50 o
Aaliialt L B gk
Location Bani Sweif Consultant (ot dgana /2 ) Ssigh iy A8 2
Form No : 2771-5 Element Pile-P41
: Linit Weight C::z th : Av
v Casting Date Testing Date Welght gm : Load KN “':_ ® cf"c?::} Agel Duys)
(RGHCMZ)
1 672 1959 20.3 42.3
2 06-08-24 13-8-2024 680 1983 17.3 36.0 44.7 7
3 673 1962 26.8 55.8
Remarks
the results are temporarily accepted in 7 days as guidance but is not taken into consideration Gl results of 28 days
THE RESULTS IS O COMPLY = NOT COMPLY
[Tested by : I Approved by Dr Adel Elkordi
checked by: gy
Hub manager CODE: CO0S8-F-13-8-24-47
sites No-1
CODE Co 008-Modern-Pilé—F-44

s 3




Submittal Of Documents

Date: 15/08/2024
Request no: SOD-MSE-AHE-0000051_REV.00

Project No. & Title:  Intersection between Reglonal Ringroad and HSR @ ST, 324650

Employer: Engineer: Contractor:
A M _IL. Arab House of Engineering
i [l YT T R
= it B, e — — .""I'"""‘ Pt
1. Document type
Material samples [] catalogues [+] Tests [ Technical sheets
Manufacturer certificates [ scheduies [] oither
2. Submittal details
ntract i C
ltem no. Description of items submitted/ quantity Ref. Egrn;E:ncds: e
Compressive Strenght Test Result 7 day For Elements
Casted 07/08/2024 & PourCards
Bentinlte piles
P37-P38
These are transmitted for:
[] Your information [+] Approval
Submitted by. Eng. / Emad Eldeen Abdullah

3. Engineeer's Representative comments:

Ll oolal Glat swlo ! 7 4 4@'& Sl @r
0ol 25 W

[ipproved

] Approved as noted

Date: \s5/2/ %2t




Qs-BP

Concreting
pileID | Axis casting
from To period(hours) | cast date SOl
7 days
B P-37 A01 7/8/2024 6:00 PM 7/8/2024 6:53 PM 0:53:00 07/08/2024 14/08/2024
B P-39 A01 7/8/2024 12:28 PM 7/8/2024 2:01 PM 1:33:00 07/08/2024 14/08/2024




four
technology
labs.

g

(v

& +20 22 516 5582
{ +01021753557

S FTRET PN

T Info24tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 14-08-24 Class of Concrete | C15 Kg/Cm® /200 Kg OPC
o U Bl fe el B 3D
i i - =1 = : e e gt el 81 G ) el
Client Aptall Slaall g Sl Project AL (650+32) 1S 25 ) g 10 iﬂl
Aodiall el 35155
Location Bani Sweif Consultant (O3 3 3ana /3 ) Aadigh S 48 45
Form No : 2771-7 Element Pile-P 37
Cabes Unit Weigh Cmpm;iw A
N . Casting Date Testing Date Weight gm nK gf:ﬂg ! Load KN 5“;3‘:: {Kgglf:m Age( Days)
0. (KG/CM2)
1 638 1860 19.9 41.4
2 07-08-24 14-8-2024 658 1918 21.1 43.9 42.3 74
3 658 1918 19.9 41.4
Remarks
the results are temporarily aceepted in 7 days as guidance but is not taken inte consideration till resulis of 28 days
THE RESULTS IS 0 COMPLY o | NOT COMPLY
Tested by : | Approved by Dr Adel Elkard
IChecked by:
ILah manager abs. COIE: COO8-F-14-8-24-14
sites No-1

[ CODE Co008-Modem-Pile-F-46 |

=




four
technology
labs.

{v

& +20 22 514 5582
f§ 01021753557

S FIRST PN

& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 14-08-24 Class of Concrete | C15 Kg/Cm® /200 Kg OPC
P Rl 0 A ae i B 1
” "y = alike . o b pube e L 200 ) e
Client SAHONSNG g Project AUBY (650+37) o8 408 sl 5028
ARadliall Liad) 3155
Location Bani Sweif Consultant (O 23ana /3 ) Auaigh) g 48 5
Form No : 2771-6 Element Pile-P 39
c .h L Compressive
R Casting Date Testing Date Weight gm Unllt{::,lsght Load KN sn;:;g:k (;2;2::2) Age( Days)
No. (KG/CM2)
1 691 2015 15.7 32.7
2 07-08-24 14-8-2024 695 2026 12.9 26.9 37.6 7
3 681 1985 25.6 53.3
Remarks

the results are temporarily accepted in 7 doys as guidance but i not taken inte considerntion 1ill results of 28 days

THE RESULTS IS

Approved by Dr Adel Elkordl

Q- comrLy 3  NOTCOMPLY
Tested by o |
lchecked by: Y
ﬂLab manager% =it C
—— stes No-

CODE Co 008-Modern-Pile-F-45

%E: CO08-F-14-8-24-13

-



Submittal Of Documents

Date: 17/08/2024
Request no: SOD-MSE-AHE-0000053_REV.00
Project No. & Title: Intersection between Regional Ringroad and HSR @ ST, 324650

Employer: Engineer: Contractor: P B
$ ,'u. ' Arah House of Engineering =N
et autem /] i g

Gy lm Jlei s g8 Spau

o g, s Y St g T i i S
1. Document type
Material samples [] cataiogues Tests ] vechnical sheets
Manufacturer certificates [ scheduies [] Other
2. Submittal details
Iltem no Description of items submitted/ quantity Ref Clmbract doc. /2

comphances
Compressive Strenghl Test Result 7 day For Elements
Casted 08/08/2024 & PourCards

Bentinite piles |
P35
These are transmitted for.
[] our information [#] Approval
Submitted by Eng. / Emad Eldeen Abdullah

3. Engineeer's Representative comments:

(P proved
o Ola slasy) ¢ Ul & ;hwmﬂk@u slib) i

[] Revise & resubmit [ngi 2z yid)

[ Reeced. ... 6 3

fusind Sy s @Sy

dalais g

Date :

l7/8 2624

J'WW-"‘!" ahicva O D '. . —hder the Coniract or constitute authonzation of any change to Contracl Decumeanis




Axis

Qs-BP

pile ID casting
. Compressive
from To period(hours) | cast date P
7 days
B P-35 A01 8/8/2024 10:50 AM 8/8/2024 1:03 PM 2:13:00 08/08/2024 15/08/2024




B +20 22 516 5582
g 01021753557

four
technology g °
labs. %

HFTRNT PLIS
& Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 15-08-24 Class of Concrete | C15 Kg/Cm® /200 Kg OPC
D A IR e g 30 45
Client Lyl clamall g il Project g il
RheaXial el
Location Bani Sweif Consultant { CoY 2 pana /3 ) dsighh gy A8 2
Form No : 2771-8 Element Pile-P 35
Cubes Campressive
= Casting Date Testing Dute Weight gm '”";;‘:"‘" Lead KN “‘::ﬁ"’ (::::2'::21 Age{ Days)
{(KGICM2)
1 628 1831 29.4 61.2
2 08-08-24 15-8-2024 629 1834 28.2 58.7 57.5 7
3 639 1863 25.3 52.7
Remarks

the results are temporarily aceepted in 7 days as guidance but is not taken into consideration till resulis of 28 days

THE RESULTS 15 O COMPLY C3O  NOTCOMPLY
Tested by ¢ 4 | Approved by Dr Adel Etkard
Checked
Lab manager CODE: CO08-F-15-8-24-27
four
CODE Co 0 -Pi 7
sites No-1

T 3




Submittal Of Documents

Data: 04/09/2024

Request no: SOD-MSE-AHE-00000680_REV.00
Project No. & Title:  Intersection between Regional Ringroad and HSR @ ST. 324650
Employer: \ Enginear: Contractor: n— __:i_h;_:,;& e
e ﬁ Arab House of Engineering r‘ l
A hn J Gt i Jleu o pd Span L, e,
Ry T e p— : ™ T ey
Ezuﬂcumant type
H Material sampies [[] catatogues [] Tests [T] Technecal sheets
Manufacturer certificates [] schedules [] cther
2. Submittal details
e . i Contract doc Ref &
Itern no. Description of It?Esuhmmgd! quaniity - Ref. coenph .
Compressive Strenght Test Resull 2687 day For Elements
Casted From 04/08/2024 To 05/08/2024 & PourCards
Bentinite plles
P42&P408P38
These are transmitted for: .
ﬁD Yoisr information [=] Approval [#] Review & comment [T e -~ .
# ‘-_. L - :-\-!r
of i '-T:-:
Submitted by: Eng / Ahmed Mohammed EL- sheikh !

Signature; -
a ' J.:JI——%—J .. ‘-'_I_.?..

3, Engineeer's Representative commants:

5 X "IN;".; ﬁf
[ Roproved S e ngbwi_wami —
[] Approved asnoted | : — —

[ Revise & resubmik

-

[ Rejected .

(2 0er [ - T Hi
T Lagls e Dale: oly_ 9. 2624
mr{wl <hal nat "l{ M e R H;_;u,mi ar constie aulhorization of any change to Confract Documer




Qs-BP

Concreting
pileID | Axis casting
from To period(hours) | cast date CRUPLEERE
28 days
B P-38 A01 5/8/2024 4:06 PM 5/8/2024 8:53 PM 4:47:00 05/08/2024 02/09/2024
B P-40 A01 5/8/2024 12:15 PM 5/8/2024 2:05 PM 1:50:00 05/08/2024 02/09/2024
B P-42 A01 4/8/2024 4:32 PM 4/8/2024 6:21 PM 1:49:00 04/08/2024 01/09/2024




four @ +20 22 516 5582
technology ° G +01021753557
labs. %

+  HFIRSTPAS

E Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date _ 01-09-24 | Class of Concrete | C15 Kg/Cm' /200 Kg OPC i
i =St

Gl R I A s p 4 335 |

i = R W T : ol (YIRS M 0 EaP Y.  [ |
Client ! yiadl Cilinall g Sl Project S (650+32) o8 2o padl gt Lb |

At L) e3ld

Location Bani Sweif Consultant (Y dgana /3) Aatigh Cuy A8 50

Form No : 2771-1 Element Pile-P42

i b / _ - Compressive _
- _'_;C_m'sﬁlig Date Testing Date Weight gm 1En;:{::§,ht. Load KN m::f:h (zgrgf;z) Age( Days)
(KG/CM2)
1 698 2035 38.9 81.0
2 11-8-2024 700 2041 42.6 88.7 90.9 7 ’
| |
3 | 722 | 2105 | 336 | 69.9 |
04-08-24 j '
4 663 | 1933 | 51 | 106.2
5 192024 | 649 | 1892 | 48 | 999 | 1019 | 28
6 680 1983 47.8 | 099.5
| | L
Remuarks
The Resulis Test For Compressive 5l|'fng!h After 28 days Comply With The criteria ol strength ns per BS EN 206,
THE RESULTS IS ..'.ﬂ"ft'ﬂ.‘ill'u | NOT COMPLY

Testad by : | Approved by Cr Adel Elkordi

'_: {;I_=ur CODE: COUS-F-13-8-24-43 & CO0E-F-2-1-24-8
@ | technology

Modeti-Pile-F-40
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B +20 22 516 5582
W +01021753557

HFIRST PLLE

& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 02-09-24 Class of Concrete | €15 Kg/Cm® /200 Kg OPC
il AT 20 S foe Al U S
Client Aaad) Clanal) g i) Project Emﬁ;;;’:lﬂ’jj 2 _‘;j,_'
| Adaniall ) L tss I
Location Bani Sweif j Consultant (oY 3 pana /3) Amtig) iy A4S0
|
Form No : 2971-2 Element Pile-P40
L | Compressive
'.Ca,stin';; Date Testing Date Weight gm U“i'i::gm Load KN ’t?:::h (I‘:gfg\g;l) Age{ Days)
i (KG/CM2)
1 691 2015 28.9 60.2
2 12-8-2024 701 2044 26.9 56.0 68.8 7
3 683 1991 28.7 59.7
05-08-24 i
4 647 | 1886 | 429 | 89.3
5 2-9-2024 | 638 1860 348 | 724 78.9 18
6 | 628 1831 36 74.9 |
[ |
Remarks

The Results Test For Compressive Strength After 28 days Comply With The criterla of strengih as per BS EX 206

5 a COMPLY

THE RESULTS IS

=

NOT COMPLY

Approved by Or Adel Elkordi

CODE: COE-F-15-5-24-44 &O008-F-2-9-24-4

=1 3



W +20 22 514 5582
i +01021753557

four
technology °
labs. %

4 FIRNT PLIS
& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 02-09-24 | Class of Conerete | €15 Kg/Cm'® /200 Kg OPC
f bl e S e a1 3R
r L - ' -y M it il M1 P | A [
Client Aczaad) Slasall g iliiall Project fl: 650 &:i‘:-w- ﬂ_r,";, g0
Al dhall ek t
Location Bani Sweif Consultant ( CodY 3 gana f3) dunigh cap A8 '
Form No : 2771-3 Element Pile-P38
Cubes| ' 4 . . Compressive
—  Casting Date Testing Date Weight gm ”“‘:(;;'3‘3’“ Load KN ’“::]f:h (23?1%;2) Age( Days)
Noo i~ 1| (KG/em2)
i
1 696 2029 26.5 55.2 !
2 12-8-2024 690 2012 | 25.6 53.3 62.8 7
3 726 | 2117 | 267 | 556 i,
05-08-24 !
4 646 | 1883 | 393 | 8I.8 |
|
T | i
5 292024 | 669 | 1950 | 347 | 722 | M0 | 28 |
. | i
| |
& 657 | 1915 28.3 58.9 -
Remurks

The Results Test For Compressive Strength After 28 days Comply With The crlteria of strength as per BS EN 206
THE RESULTS 18 9._,___..('(“"‘1.\ | ANOTOOMPLY

L Appraved by Cr Adel Elkord O

CODE: COME-F-13-8-24-45 & CO0E-F-2-9-24-10




Submittal Of Documents

Date: 10/09/2024 Ly =
i §
Request no: SOD-MSE-AHE-0000063% REV.00

Project No. & Title:  Intersection between Regional Ringroad and HSR @ ST. 32+650 -

Emplayer: Engineer: Contractor:
[ |
A i Arab House of Engineering
AN Outhe Gy o fess ydSyd
o miarer won] Powiroy

iy el | il

1. Document type

Material samples [] catalogues [7] Tests [] Technical shests

B Manufacturer certificates (] schedules (] other

2. Submittal details
i : Contract doc. Ref. &
_Item ne. Dfstfdpti_m of items suhmn'.r.ad.f quantity | Ref. compliances
Compressive Strenght Test Resulf§ day For Elements ) .

e [ ~ Bentinite piles B L _ -
_Easﬁpaﬁal?a?a?aB&Frssg&mﬂ&mmmz =] _ iy

Thesa are transmitted for:
] *eur information Approval

Submitted by: Eng / Ahmed Mchammed EL-Sheikh

3. Engineeer's Representative comments:

(BT Approved i

DAFWW’Ed as noted — _;7&—-
2w ‘;,71_,1—,\/—/' .

Date: {1 .q . a2l

Contract ar canstitule suthorzation of any change to Contract Documes




Qs-BP

Concreting
pile ID | Axis casting
from To period(hours) cast date SEITEONG

28 days
B P-35 A01 8/8/2024 10:50 AM 8/8/2024 1:03 PM 2:13:00 08/08/2024 05/09/2024
B P-36 A01 6/8/2024 12:34 PM 6/8/2024 1:40 PM 1:06:00 06/08/2024 03/09/2024
B P-37 A01 7/8/2024 6:00 PM 7/8/2024 6:53 PM 0:53:00 07/08/2024 04/09/2024
B P-38 A01 5/8/2024 4:06 PM 5/8/2024 8:53 PM 4:47:00 05/08/2024 02/09/2024
B P-39 A01 7/8/2024 12:28 PM 7/8/2024 2:01 PM 1:33:00 07/08/2024 04/09/2024
B P-40 A01 5/8/2024 12:15 PM 5/8/2024 2:05 PM 1:50:00 05/08/2024 02/09/2024
B P-41 A01 6/8/2024 5:22 PM 6/8/2024 6:21 PM 0:59:00 06/08/2024 03/09/2024
B P-42 A01 4/8/2024 4:32 PM 4/8/2024 6:21 PM 1:49:00 04/08/2024 01/09/2024




four
technology
labs.
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©

B +20 22 514 5582
g 01021753557

CFTRAT LIS

& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 05-09-24 Class of Concrete C15/ 200 Kg OP(
i’ ‘_L_n)'rﬁ.'l Jakl “.'l-.'-.-l il s I\_é..'. i LED
. . P e iy 5 : B e gl geate paBfie g6 ) e
Client 4._1___\.“ Sl 4 SiLdaal) F["D‘]El:t ,...LE... 155;_32;*: i ‘._ifr...l: LU e
Ihaytal S 30 |
Location Bani Sweif Consultant (Y 2 paams /2 ) Al o 2500 ;
|
Form No : 2854 Element Pile-P 35 I
Cubes i . o Compressive !
..I;Io s Tesfiugbste Weight gm Un;t{;\:]lsght Load KN srr:ur;)getls {;&gﬁn Age( Days) .
: (KG/ICM2) |
4 638 | 1860 | 448 | 933 | |
i
5 08-08-24 5-9-2024 643 1875 39.2 81.6 | 85.3 28 |
6 644 | 1878 | 389 | 81.0 |

Remarks

The Results Test For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206.

THE RESULTS IS

& compLy

o

NOT COMPLY

[Tested: by ;

LS

g

| CODE Co 008-Modem=P

e :Sites
HeF~62<B—

Approved by Dr Adel Elkord)

CODE: COO8-F-3-9-24-18

=



four @ +20 22 516 5582
‘l’EChI’ID'DgY o g +01021753557
labs. AN

i& info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

| el
: Date | 03-09-24 Class of Conerete | €15 Kg/Cm® /200 Kg OP(
P _L‘lhqln.'lhu Jeaet 1B i 23T
| 2 = - gy A ] W T Ty (e
: Client Adsiadl Slaadl 5 Sldlal) Project ﬂlf:;f;_?;:;u 4‘5_1];__-_-_-1 bl
| Aluabial) sl 8 i
Location Bani Sweif Consultant (om0 3 ganna /2 ) Asitigh) i 250
| |
Form No : 2771-5 ! Element Pile-P41
Cubes e e . b . Compressive |
en Casting Date Testing Date Weight gm ””;;f:"f“ Load KN “:?f:h-_ ; ;g?f;) Age( Days)
A%y . - ; (KGicw) |
| 1 648 | 1889 31 64.5
2 06-08-24 3-9-2024 657 | 1915 ! 25 32.0 56.2 28
3 620 | 1808 | 25 52.0
Remarks

e Results Test For Compressive Strengih After 28 days Comply With The criteria ol strength as per BS EN 206,

FHE RESULTS 18 I;L,, COMPLY C3J  NOTCOMPLY

Tested by : I I Approved by Dr Acel Elkord) |
= i —i

Chaciea by e

Lab managet 4 Four || CODE: CO(8-F-4-9-24-17
| & = echnology

CODE Co 008-Modeti®ile-E-41-B |-
9008 Yodemp ek dites No-1

=




four @ +20 22 516 5582
technology ° b +01021753557
Iﬂbs. ‘&;, & FTNST PLLS

i info@4tlegypl.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

: e
Date ! 04-09-24 | Class of Conerete | €15 Kg/Cm® /200 Kg OPC
I | !,‘,..__4;:1 AL U il e alln gL AT
. T | T g e | g oo paid o el Bl gl i) g
Client Aiall Slaeall 5 SlAia) | Project ph;m:uzﬁ: L il i)
il ahiatial sl e
Location Bani Sweif Consultant (LY agane /2) duaigh s 805
Form No : 2771-6 Element Pile-P 39
;-?“"“ cian 1 Toa b Weistit Unit Weight | = C:::::;:;M A\'rérage R
5 e Casting Date esting Date eight gm Keg/m3 oa g (KGICM2) Age( Days)
No: fl i _ (KG/ICM2)
1 637 1857 30 624 |
| |
2 07-08-24 4-9-2024 659 | 1921 23 47.9 | 50.0 28 |
|
| 3 640 | 1866 | 19 | 396 |

Remarks

The Results Test For Compressive Strength After 28 days Comply With The criteriz of sirensth as per BS EN 206,

THE RESULTS IS 85— COMPLY i) NOT COMPLY
Testea by : ¥ || - Approved by Dr Agel Elkord)
Chackad by = S :
i ! CODE: COO08-F-4-9.24-18

| CODE Co 008-Motigsn-Piletbsis-B ~
' sites No-1

=+ S
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B +20 22 514 5582
{§ +01021753557

% info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

Date 04-09-24 | Class of Concrete C15 Kg/Cm® /200 Ko OPC |
| |
S L[S T LU G-~ S [ SR - A
Client Apaall il g oLELY Project Eﬁﬁﬁiﬁﬂ.ﬁlﬁi’ﬂi
| Abatiall siedl 8l g5
Location Bani Sweif Consultant (0¥ Spana /3) Rl i 2805 |
Form No : 2771-7 Element Pile-P 37
Foandliy o o - Campressive if £
‘ = Casting Date Testing Date Weight gm Uni;}:ght Load xp. - “‘::‘::h (Qggf;z]; | Ase(Days) |
] = (KGICMZ) L
1 647 | 1886 27 56.2 |
I
2 07-08-24 4-9-2024 657 | 1915 28 8.3 51.3 28
3 637 1857 19 39.6
Remarks

Ve Results Test For Compressive Strength After 28 days Comply With The crfieriz of sirength s per BS EN 206

F'HE RESULTS IS

COMPLY =)

S

NOT COMPLY

Approved by Dr Adel Elkordi

torhng

i

ooy

labs

| CODE: CO08-F-4-9-24-19

A



four B +20 22 515 5582
technology o 4 +01021753557
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+ FIRST PLLA
& Info@4tlegypt.com

COMPRESSIVE STRENGTH OF CONCRETE
SPECIMENS EN-12390-3

i . it
|l Date 03-09-24 | Class of Concrete | €15 Kg/Cm® /200 Ka OPC
| | el 2l AR BAD e a3 DT
' L . - B . o (i gl et Bl g ) mael |
Client ddgaadl Slaall 5 SLEL Projeet pliL |ﬁﬁﬂ+,‘+2:-; e ,_,la:t* EPUl
; FRaaStall ) 5 I
Location Bani Sweif | Consultant (O agane f2) Rl s 38 0
Form No : 2771-4 | Element Pile-P36
Cul:u;s : ' Lt Compressive L
‘ No:' Ca ',,Dsm. Testing Date Weight gm t“;‘c;;;’fh' Load KN “';?f:b 4 (2321?;2) Ase( Days)
Yo (KGIevRy |
1 658 | 1918 31 64.5 |
| |
| 2 06-08-24 3-9-2024 663 | 1933 33 68.7 69.4 28 |
3 658 1918 36 74.9

Remarks
Flse Results Test For Compressive Strength Alter 28 days Comply With The eriteriz of strength as per BS EN 206,

THE RESULTS IS 9 COMPLY 3 NOT COMPLY

Tiestae—Hy- ‘ || Approved by Dr Adel Elkord)

: S CODE: CO08-F-4-9-24-16
1M | labs

"““‘Pm_ur-a;sntuls No-1

CODE Cd 008-2{oMe

=




four

technology
labs.
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B 42022 514 5582
4 +01021753557

S FTRNT PLIS

% info@4flegyptl.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

i Date

01-09-24 Class of Conerete | C15 Kg/Cm® /200 Ka OF(
| =
| e AL N Tl s g LD
" 2 g T & rJ,...... il I__,.:I‘LL ) £ Y At
{ Aatizall L J,le‘p._
Location Bani Sweif Consultant ( ¥ 3 gaaa /3 ) Awaigll Sy 28 0
Form No : 2771-1 Element Pile-P42
| Compressive
[Cubesil - S
B z : e Cﬁﬁna Date Testing Date Weight gm Um&;};lg'm Load KN m;::]'it h (2:;25:2) Age( Days)
| No. ' (KG/ICM2)
4 663 1933 51 106.2 |
5 04-08-24 1-9-2024 649 1892 48 99.9 | 101.9 28 |
6 680 1983 47.8 99.5 i
|
Remarks

The Results Tedt For Compressive Strength After 28 days Comply With The criteria of strength as per BS EN 206,

THE RESULTS 15

COMPLY -

NOT COMPLY

Approved by Dr Adel Elkordi

CODE: CO(08-F-2-9-24-8

SN
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COMPRESSIVE STRENGTH OF CONCRETE

technology
labs.

{v

F EFINST PN

SPECIMENS EN-12390-3

& info@4tlegyptl.com

& +2022 514 5582
{ 401021753557

PIET TR

Date 02-09-24 ‘ Class of Conerete | C15 Kg/Cm® /200 Kz OPC
| A A AN BAY s gl SAS
Client Lpaall Slaeall 5 cliial Project e |
Ahatiall sl (1 jiss |
|
|
Location Bani Sweif Consultant ((CY agaae /3) Aaigh) g s 2|
Form No : 2771-2 Element Pile-P40
AT . : _ -Cqmp_rgs_sivef .
: £ C:isn"ng Date Testing Date Weight gm Uni}z;:ﬂig:hi Load KN Str:::;h 1 (:c‘grgf;g) |l Age( Days)
f . el
| 4 647 1886 42.9 &9.3 .
|5 05-08-24 2-9-2024 638 | 1860 | 34.8 | 724 | 789 28 |
!
6 628 1831 36 74.9
Remarks

The Results Test For Compressive Strength After 28 days Comply With The criterin of strength us per BS EN 6.

THE RESULTS IS

‘;__, COMPLY

=

NOTOCOMPLY

Approaved by Dr Adel Elkordi

CODE: CO08-F-2-9-24-9

A
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E infoB4tlegypl.com

COMPRESSIVE STRENGTH OF CONCRETE

SPECIMENS EN-12390-3

Date 02-09-24 Class of Conerete | €15 Kg/Cm® /200 Ka OFC
i - -
i A Ul e o ki gl LA
" = al -y B " bt gl sl B} TR | et
Client el Slaall 5 Sliial Projeet 88 (6930 1 gl g 2
VI LN O L__ji_,.. |
Location Bani Sweif Consultant (Coi¥ 3 gane /3 ) Aniigl) 2 28 2
Form No : 2771-3 Element Pile-P38
, ¢ . : Compmsue . |
casung Date Testing Date Weight gm E.’m}z;\:;i;ght Load KN %t:?iith (:Ej:’:ﬂf‘:z} Age( Days) ’
| xeiowm) -
| 4 646 | 1883 | 393 | s1.8 |
| 5 05-08-24 2-9-2024 669 1950 34.7 722 71.0 28
6 657 1915 28.3 38.9

Remarks

The Results Test For Compressive Strength Alter 28 days Comply With The eriterls of strength a5 per BS EN 206.

IHE RESULTS I8 €T

COMPLY (-

NOT COMPLY

i h-. ﬁ | technology

[ copE cs nnslﬁ_’ R Ple-F-42-B

[ & #

Approved by  Dr Acel Elkardi

CODE: CO08-F-2-9-24-10

=





